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Test Mode : (802.11ax HE20_ Full RU
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Test Mode : (802.11ax HE20_ Full RU
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Appendix B. AC Conducted Emission Test Results

Temperature : 16.1~22.7°C
Relative Humidity : |45.9~48.9%

Test Engineer : [Louis Chung
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EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]
>
L )

Report No. : FR4N0919C

4N0919
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR22-QP LimitatMain Ports

T @
401 ‘
4 3 .
30+
20—
10+
0 : ——+—+—+— : —t—t———— : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.150000 21.21 56.00 34.79 | L1 OFF 19.8
0.150000 47.18 66.00 18.82 | L1 OFF 19.8
0.172500 37.77 54.84 17.07 | L1 OFF 19.8
0.172500 51.92 64.84 1292 | L1 OFF 19.8
0.188250 23.37 54.11 30.74 | L1 OFF 19.8
0.188250 44.21 64.11 19.90 | L1 OFF 19.8
0.222000 12.65 52.74 40.09 | L1 OFF 19.8
0.222000 38.46 62.74 2428 | L1 OFF 19.8
0.267000 25.78 51.21 2543 | L1 OFF 19.8
0.267000 35.56 61.21 25.65 | L1 OFF 19.8
22.679250 26.98 50.00 23.02 | L1 OFF 20.7
22.679250 32.61 60.00 27.39 | L1 OFF 20.7
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EUT Information

Report No. : FR4N0919C

Report NO : 4N0919
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.152228 22.69 55.88 33.19 | N OFF 19.8
0.152228 47.29 65.88 18.59 | N OFF 19.8
0.178665 36.38 54.55 18.17 | N OFF 19.8
0.178665 50.10 64.55 14.45 | N OFF 19.8
0.195000 16.93 53.82 36.89 | N OFF 19.8
0.195000 41.75 63.82 22.07 | N OFF 19.8
0.219750 12.48 52.83 40.35 | N OFF 19.8
0.219750 38.81 62.83 24.02 | N OFF 19.8
0.263940 26.02 51.31 25.29 | N OFF 19.8
0.263940 36.32 61.31 2499 | N OFF 19.8
22.543755 23.53 50.00 26.47 | N OFF 20.8
22.543755 29.00 60.00 31.00 | N OFF 20.8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919C

Appendix C.Radiated Spurious Emission Test Data

Temperature : 18.8~22.5°C
Test Engineer : Bill Chang , York Huang and Ken Kuo
Relative Humidity : 57.7~63.3%
Note symbol
-L | Low channel location
-R | High channel location
Cl. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel | Frequency RU Remark
(MHz) Rate
Mode 69 2400-2483.5 3 802.11b 01 2412 1Mbps - -
Mode 70 2400-2483.5 3 802.11b 06 2437 1Mbps - -
Mode 71 2400-2483.5 3 802.11b 11 2462 1Mbps - -
Mode 72 2400-2483.5 3 802.11b 12 2467 1Mbps - -
Mode 73 2400-2483.5 3 802.11b 13 2472 1Mbps - -
Mode 74 2400-2483.5 4 802.11b 01 2412 1Mbps - -
Mode 75 2400-2483.5 4 802.11b 06 2437 1Mbps - -
Mode 76 2400-2483.5 4 802.11b 11 2462 1Mbps - -
Mode 77 2400-2483.5 4 802.11b 12 2467 1Mbps - -
Mode 78 2400-2483.5 4 802.11b 13 2472 1Mbps - -
Mode 79 2400-2483.5 4+3 802.11g 01 2412 6Mbps - -
Mode 80 2400-2483.5 4+3 802.11g 02 2417 6Mbps - -
Mode 81 2400-2483.5 4+3 802.11g 06 2437 6Mbps - -
Mode 82 2400-2483.5 4+3 802.11g 09 2452 6Mbps - -
Mode 83 2400-2483.5 4+3 802.11g 10 2457 6Mbps - -
Mode 84 2400-2483.5 4+3 802.11g 11 2462 6Mbps - -
Mode 85 2400-2483.5 4+3 802.11g 12 2467 6Mbps - -
Mode 86 2400-2483.5 4+3 802.11g 13 2472 6Mbps - -
Mode 87 2400-2483.5 4+3 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 88 2400-2483.5 4+3 802.11ax HE20 01 2412 MCSO0 Partial RU 26 -
Mode 89 2400-2483.5 4+3 802.11ax HE20 01 2412 MCSO0 Partial RU 52 -
TEL : 886-3-327-0868 Page Number : Clof C131
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919C

Band Data
Mode Antenna Modulation Channel | Frequency RU Remark
(MHz) Rate
Mode 90 2400-2483.5 4+3 802.11ax HE20 01 2412 MCS0 | Partial RU 106 -
Mode 91 2400-2483.5 4+3 802.11ax HE20 02 2417 MCS0 Full RU -
Mode 92 2400-2483.5 4+3 802.11ax HE20 06 2437 MCS0 Full RU -
Mode 93 2400-2483.5 4+3 802.11ax HE20 09 2452 MCS0 Full RU -
Mode 94 = 2400-2483.5 4+3 802.11ax HE20 10 2457 MCS0 Full RU -
Mode 95 2400-2483.5 4+3 802.11ax HE20 11 2462 MCS0 Full RU -
Mode 96 2400-2483.5 4+3 802.11ax HE20 11 2462 MCSO0 Partial RU 26 -
Mode 97 2400-2483.5 4+3 802.11ax HE20 11 2462 MCSO0 Partial RU 52 -
Mode 98 2400-2483.5 4+3 802.11ax HE20 11 2462 MCSO0 Partial RU 106 -
Mode 99 2400-2483.5 4+3 802.11ax HE20 12 2467 MCSO0 Full RU -
Mode 100 | 2400-2483.5 4+3 802.11ax HE20 12 2467 MCSO0 Partial RU 26 -
Mode 101 2400-2483.5 4+3 802.11ax HE20 12 2467 MCSO0 Partial RU 52 -
Mode 102 2400-2483.5 4+3 802.11ax HE20 12 2467 MCSO0 Partial RU 106 -
Mode 103 | 2400-2483.5 4+3 802.11ax HE20 13 2472 MCSO0 Full RU -
Mode 104 | 2400-2483.5 4+3 802.11ax HE20 13 2472 MCSO0 Partial RU 26 -
Mode 105 | 2400-2483.5 4+3 802.11ax HE20 13 2472 MCSO0 Partial RU 52 -
Mode 106 | 2400-2483.5 4+3 802.11ax HE20 13 2472 MCSO0 Partial RU 106 -
Mode 107 2400-2483.5 4+3 802.11g 11 2462 6Mbps - LF
Mode 108 | 2400-2483.5 4+3 802.11g 11 2462 6Mbps - SHF
TEL : 886-3-327-0868 Page Number : C20of C131
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C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) | (dB) Avg.
802.11b 01 | 2389.69 52.07 54.00 -1.93 \% Avg. Pass - Band Edge
o 802.11b 01 | 4824.00 45.59 54.00 -8.41 \% Avg. Pass - Harmonic
802.11b 06 | 2484.69 40.96 54.00 -13.04 \% Avg. Pass - Band Edge
0 802.11b 06 @ 7311.00 50.90 54.00 -3.10 \% Avg. Pass - Harmonic
802.11b 11 | 2484.65 51.13 54.00 -2.87 \% Avg. Pass - Band Edge
" 802.11b 11 = 7386.00 50.61 54.00 -3.39 \Y, Avg. Pass - Harmonic
802.11b 12 2484.84 51.52 54.00 -2.48 \% Avg. Pass - Band Edge
& 802.11b 12 7401.00 50.99 54.00 -3.01 \% Avg. Pass - Harmonic
802.11b 13 2484.95 51.23 54.00 -2.77 \% Avg. Pass - Band Edge
& 802.11b 13 7416.00 48.95 54.00 -5.05 \% Avg. Pass - Harmonic
802.11b 01 2389.43 48.73 54.00 -5.27 H Avg. Pass - Band Edge
74 802.11b 01 4824.00 46.91 54.00 -7.09 \% Avg. Pass - Harmonic
802.11b 06 2484.31 39.59 54.00 -14.41 H Avg. Pass - Band Edge
& 802.11b 06 7311.00 50.95 54.00 -3.05 \% Avg. Pass - Harmonic
802.11b 11 2484.61 48.79 54.00 -5.21 \% Avg. Pass - Band Edge
° 802.11b 11 7386.00 50.86 54.00 -3.14 \% Avg. Pass - Harmonic
802.11b 12 2484.38 48.59 54.00 -5.41 H Avg. Pass - Band Edge
7 802.11b 12 7401.00 50.80 54.00 -3.20 \% Avg. Pass - Harmonic
802.11b 13 2486.51 51.76 54.00 -2.24 \% Avg. Pass - Band Edge
® 802.11b 13 7416.00 49.46 54.00 -4.54 \% Avg. Pass - Harmonic
802.11g 01 2389.95 52.33 54.00 -1.67 \% Avg. Pass - Band Edge
” 802.11g 01  4824.00 45.44 74.00 -28.56 H Peak @ Pass - Harmonic
802.11g 02 2388.97 52.47 54.00 -1.53 \% Avg. Pass - Band Edge
%0 802.11g 02 - - - - - - - - Harmonic
802.11g 06 2484.00 51.50 54.00 -2.50 \% Avg. Pass - Band Edge
o 802.11g 06 7311.00 47.10 54.00 -6.90 \% Avg. Pass - Harmonic
802.11g 09 2483.68 52.28 54.00 -1.72 \% Avg. Pass - Band Edge
% 802.11g 09 - - - - - - - - Harmonic
802.11g 10 2483.53 52.48 54.00 -1.52 \% Avg. Pass - Band Edge
% 802.11g 10 - - - - - - - - Harmonic
802.11g 11 2483.74 72.48 74.00 -1.52 \% Peak @ Pass - Band Edge
i 802.11g 11 7386.00 43.41 54.00 -10.59 \% Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C30of C131
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) | (dB) Avg.

802.11g 12 | 2484.65 70.22 74.00 -3.78 \% Peak @ Pass - Band Edge

% 802.11g 12 = 7401.00 42.24 54.00 -11.76 \% Avg. Pass - Harmonic
802.11g 13 | 248351 52.36 54.00 -1.64 H Avg. Pass - Band Edge

% 802.11g 13 = 7416.00 38.73 54.00 -15.27 \% Avg. Pass - Harmonic
802.11ax HE20 | 01 | 2389.04 71.11 74.00 -2.89 \% Peak @ Pass Full RU Band Edge

o 802.11ax HE20 = 01 = 4824.00 45.90 74.00 -28.10 H Peak | Pass Full RU Harmonic
802.11ax HE20 & 01 & 2389.82 72.37 74.00 -1.63 V | Peak @ Pass Partial RU 26 Band Edge

o 802.11ax HE20 = 01 - - - - - - - Partial RU 26 Harmonic
802.11ax HE20 01 2389.95 51.49 54.00 -2.51 \% Avg. Pass Partial RU 52 Band Edge

% 802.11ax HE20 = 01 - - - - - - - Partial RU 52 Harmonic
802.11ax HE20 | 01 & 2389.69 49.64 54.00 -4.36 \Y, Avg. Pass | Partial RU 106 @ Band Edge

%0 802.11ax HE20 = 01 - - - - - - - Partial RU 106 Harmonic
802.11ax HE20 | 02 & 2389.93 51.90 54.00 -2.10 \Y, Avg. Pass Full RU Band Edge

o 802.11ax HE20 = 02 - - - - - - - Full RU Harmonic
802.11ax HE20 & 06 @ 2483.68 51.62 54.00 -2.38 \Y, Avg. Pass Full RU Band Edge

% 802.11ax HE20 | 06 & 7311.00 45.68 54.00 -8.32 \% Avg. Pass Full RU Harmonic
802.11ax HE20 09 2483.68 52.27 54.00 -1.73 \% Avg. Pass Full RU Band Edge

% 802.11ax HE20 | 09 - - - - - - - Full RU Harmonic
802.11ax HE20 10 2483.75 51.33 54.00 -2.67 \% Avg. Pass Full RU Band Edge

4 802.11ax HE20 | 10 - - - - - - - Full RU Harmonic
802.11ax HE20 11 2484.34 69.45 74.00 -4.55 \% Peak @ Pass Full RU Band Edge

% 802.11ax HE20 11 7386.00 40.49 54.00 -13.51 H Avg. Pass Full RU Harmonic
802.11ax HE20 11 2483.85 70.32 74.00 -3.68 \% Peak @ Pass Partial RU 26 Band Edge

% 802.11ax HE20 & 11 - - - - - - - Partial RU 26 Harmonic
802.11ax HE20 11 2483.81 68.60 74.00 -5.40 H Peak @ Pass Partial RU 52 Band Edge

¥ 802.11ax HE20 & 11 - - - - - - - Partial RU 52 Harmonic
802.11ax HE20 11 2483.66 49.11 54.00 -4.89 H Avg. Pass | Partial RU 106 Band Edge

% 802.11ax HE20 & 11 - - - - - - - Partial RU 106 Harmonic
802.11ax HE20 12 2483.89 49.74 54.00 -4.26 \% Avg. Pass Full RU Band Edge

% 802.11ax HE20 12 7401.00 41.05 54.00 -12.95 \% Avg. Pass Full RU Harmonic
802.11ax HE20 12 2485.07 52.35 54.00 -1.65 \% Avg. Pass Partial RU 26 Band Edge

100 802.11ax HE20 | 12 - - - - - - - Partial RU 26 Harmonic
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Mode

101

102

103

104

105

106

107
108

Modulation

802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
LF
SHF

Ch.

12
12
12
12
13
13
13
13
13
13
13
13
11
11

Freq.
(MHz)
2484.42

2483.66
2483.51
7416.00
2483.51

2483.51

2483.51

46.49
23819.72

Level
(dBuV/m)
69.68

71.16

52.04

38.75

51.75

52.14

51.53

31.73
40.81

Limit
(dBuV/m)
74.00

74.00

54.00

54.00

54.00

54.00

54.00

40.00
74.00

Margin

(dB)

-4.32

-2.84

-1.96

-15.25

-2.25

-1.86

-2.47

-8.27
-33.19

Pol.

Peak

Avg.

Peak

Peak

Avg.

Avg.

Avg.

Avg.

Avg.

QP
Peak

Result

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

RU

Partial RU 52
Partial RU 52
Partial RU 106
Partial RU 106
Full RU
Full RU
Partial RU 26
Partial RU 26
Partial RU 52
Partial RU 52
Partial RU 106
Partial RU 106

Remark

Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
LF
SHF
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 / 875
\ PEAK_74
0.0 70.0
w \
08 . - 2 e W L
—
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4A18EN_248711 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CB4AIBEN 240711 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VBI:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.43 54.17 74.60 -19.83 41.39 26.71 8.63 32.59 10.83 394 325 PEAK 1 2412.00 109.47 ------ ------ 96.49 26.88 8.67 32.60 10.63 394 325 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

v 105
o7 / o7
00 \ 74

\& ] AG 54
5

=
=

L. b
i s
30 30 e
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CO4A1BEN_248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.56 47.92 54.60 -6.88 35.15 26,79 8.63 32.59 10.83 394 325 AVERAGE 1 2412.00 106.39 ------ ------ 93.41 26.88 8.67 32.60 10.83 394 325 AVERAGE
TEL : 886-3-327-0868 Page Number : C6 of C131
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
a
PEAK 74
0.0 70.0
1 S \

52 , FYRS " Ao 52 et " e e T

350 350

17! E

Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CA4A18EN_248711 VERTICAL Condition: PEAK_74 3m DRHIB-E_LE2CB4AIBEN 240711 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 57.45 74.60 -16.55 44.68 26.70 8.63 32.59 10.83 113 247 PEAK 1 2412.00 111.52 ------ ------ 98.54 26.88 8.67 32.60 10.03 113 247 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

o5 / \\ w
700 HJ_V 00 ] s
: I e

- NN By

=
=

17! E
Avg
210 2%, 262, 238, 2414, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALBEN 240711 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.69 52.67 54.80 -1.93 39.38 26.79 8.63 32.59 10.83 113 247 AVERAGE 1 2412.00 168.41 ------ ------ 95.43 26.88 8.67 32.60 10.83 113 247 AVERAGE

TEL : 886-3-327-0868
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Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
PEAK 74 PEAK_74
700, 700
3 AVG 54 3 AVG_54)
e A e
525 M W e 525 i A
b 7] W
4 30
Peak 15 115
AVQ 3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK_74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK_74 3m DRHLB-E_LE2CO4ALSEN 248711 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 482408 43.13 74.00 -25.87 36.47 32.40 12.44 33.67 0.49 3% 306 PEAK 1 482408 50.18 74.00 -23.82 38.52 32.40 12.44 33.67 .49 13 341 PEAK
2 482408 42.17 54.00 -11.83 308.51 32.40 12.44 33.67 0.49 39 306 Average 1 482408 45.59 54.08 -8.41 33.93 32.40 12.4 33.67 0.49 13 341 Average
3 7236.80 54,75 ------ ------ 38.61 30.94 15.31 36.48 @.37 386 387 PEAC 3 7236.80 54,51 ------ ------ 38.37 36.94 15.31 36.48 @.37 187 226 PEAC

Remark: The unwanted signal 7236.000MHz -~ 7236.000MHz can be ignored since it falls within the
non-restricted band and meet the requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
: HLMW&M'H’ : HLMIWBIIWIH)
1225 1225
015 5
00 00
10.8G AVG 54 AVG 54
515 515
~18G L e T —== I T e A B manl
350 350
Av
9 115 115
10800 1240, 13680, 15120, 16560, 18000 10800 12040, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIZ-HY Site @ GICHIZHY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C9of C131

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 / 875
/ PEAK 74
0.0 70.0
[
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4ALBEN_248711 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CB4AIBEN 240711 HORTZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VBI:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2377.82 50.89 74.80 -23.11 37.99 26.84 8.61 32.58 10.83 329 325 PEAK 1 2437.00 168.36 ------ ------ 95.57 26.66 8.72 32.62 18.83 329 325 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

=
=

75

o7
0 / 0

52! J’F AVG_54

L.
- 1 o™ - e
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CO4A1BEN_248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2368.80 39.26 54.60 -14.74 26.21 27.88 8.59 32.57 10.83 329 325 AVERAGE 1 2437.00 165.33 ------ ------ 92.54 26.66 8.72 32.62 10.83 329 325 AVERAGE
TEL : 886-3-327-0868 Page Number : C10 of C131
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Pol. Horizontal

Fundamental

. Level (dBuVim)

PEAK_BE 74

VLTI ST a Aot

350

Peak

Blank

1431 24405 24622 26748 21874 2500
Frequency (MHz)

Site © B3CH22-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CA4A1BEN 248711 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243463 5130 74.60 -22.70 38.41 2679 8.8 32.65 10.83 329 325 PEAK

. Level (dBuVim)

™

52 V\\“ AVG_BE_54

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site © B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CA4AIBEN 240711 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243463 40.12 54.60 -13.88 27.23 26.79 8.81 32.65 10.83 329 325 AVERAGE

TEL : 886-3-327-0868
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 / 875
/ PEAK 74
0.0 70.0
Wf}f

25 " ) itk e EZM " dfoatebtprr-rir e e -

350 350

17! E

Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CA4A1BEN_248711 VERTICAL Condition: PEAK_74 3m DRHIB-E_LE2CB4AIBEN 240711 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2349.37 50.77 74.80 -23.23 37.84 26.99 8.5 32.56 10.83 185 274 PEAK 1 2437.00 111.28 ------ ------ 98.49 26.66 8.72 32.62 10.03 185 274 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

75 /f E
0.0 / 70.0

N.,/JJ AVG_54)
Rl

I————
35, 26 s

=
=

17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALBEN 240711 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.25 39.48 54.60 -14.52 26.78 26.71 8.63 32.59 10.83 165 274 AVERAGE 1 2437.00 168.22 ------ ------ 95.43 26.66 8.72 32.62 10.83 185 274 AVERAGE
TEL : 886-3-327-0868 Page Number : C12 of C131
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Pol. Vertical

Fundamental

. Level (dBuVim)

75
\ PEAK_BE 74
1

350

Peak

Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CH22-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CA4A1BEN 248711 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 245457 5242 74.00 -21.58 39.53 26.79 8.8 32.65 10.83 185 274 PEAK

. Level (dBuVim)

Y

V\\f\ AVG_BE 54

350

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site © B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CA4A1BEN 240711 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2454.69 40.96 54.00 -13.84 28.07 26,79 8.81 32.65 10.83 165 274 AVERAGE

TEL : 886-3-327-0868
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Pol. Horizontal Vertical
g Level (dBuVim) g Level (dBuVim)
1225 1225
1050 1050
815 815
PEAK_74) PEAK_74]
700 700!
0 st V54 0 SN
et sl B R i
WMLW““" | Tt e
350 350
Peak 175 175
Avg 3000 6000. 9000. 1 15000, 18000 3000 6000. 9000 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK_74 3m DRH18-E_LE2C@4ALBEN 248711 HORIZONTAL Condition: PEAK_74 3m DRH1S-E_LE2C@4ALBEN 248711 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg
1 4374.00 48.34 74.00 -25.66 36.57 32.45 12.49 33.67 @.50 107 39 PEAK 1 4374.00 49.64 74.00 -24.36 37.87 32.45 12,49 33.67 @.50 185 333 PEAK
2 437400 42.27 54.80 -11.73 38.50 32.45 12.49 33.67 0.50 107 39 Average 2 487400 46.23 54.08 -7.77 34.46 32.45 12.49 33.67 0.5 185 338 Average
3 7311.00 55.85 74.80 -18.15 39.41 37.20 15.40 36.59 0.43 100 56 PEAK 3 7311.00 55.60 74.00 -18.40 39.16 37.20 15.40 36.50 0.43 100 35 PEAK
4 731100 50.57 54.80 -3.43 34.13 37.20 1540 36.59 0.43 100 56 Average 4 731100 50.99 54.08 -3.10 34.46 37.20 15.40 36.50 0.43 100 35 Average
TEL : 886-3-327-0868 Page Number : C14 of C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Vertical
: HLMW&M'H’ : HLMIWBIIWIH)
1225 1225
015 5
00 00
10.8G AVG 54 AVG 54
515 515
~18G R S ot i —="] e ]
350 350
Av
9 115 115
10800 1240, 13680, 15120, 16560, 18000 10800 12040, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIZ-HY Site @ GICHIZHY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number : C15of C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
PEAK_BE 74, PEAK_74
0.0 70.0
T 4
52. Ty o s 5! A — " Tm— beroy
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4ALBEN_248711 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CB4AIBEN 240711 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245438 54.94 74.00 -19.86 42.05 26.70 8.8l 32.65 10.83 331 324 PEAK 1 2462.00 109.39 ------ ------ 96.63 26.68 .76 32.63 10.03 331 324 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
1
105 105
75 875
0.0 70.0
Ty AVG_BE 54 AVG_54
52, 52,
N (PR UV USRS
36 k1Y e o |
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CO4A1BEN_248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248465 48.57 54.80 -5.43 35.68 26,79 8.81 32.65 10.83 331 324 AVERAGE 1 2462.00 106.29 ------ ------ 93.53 26,68 8.77 32.64 10.83 331 324 AVERAGE

TEL : 886-3-327-0868

Page Number : C16 of C131
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No.

: FR4N0919C

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
PEAK_BE 74, PEAK_74
0.0 70.0
-\./VV"-—\/\ 1
ek A
5 ™ o, . 5 | T b
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CA4A1BEN_248711 VERTICAL Condition: PEAK_74 3m DRHIB-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248514 56.53 74.60 -17.47 43.64 26,70 8.8 32.65 10.83 188 291 PEAK 1 2462.00 112,71 ------ ------ 99.95 26.68 8.76 32.63 10.03 188 291 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 \'\ 875
0.0 70.0
T
0. AVG_BE 54 AVG_54
L.
1‘—/\/\'\.,—/ b ._J wa—-—m-m—-—v—-
kTS k1Y e i
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALBEN 240711 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 243465 51.13 54.80 -2.87 38.24 26,79 8.81 32.65 10.83 168 291 AVERAGE 1 2462.00 109.59 ------ ------ 96.83 26.68 8.76 32.63 10.83 188 291 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C17 of C131




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919C

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
2 - AVG_54) 52 AVG 54|
7 1 siaatactnnt o y 1 T ———
R | et
350 350
Peak 175 175
AVg 3000 6000. 000. 12000. 15000. 18000 3000 6000, $000. 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK_74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK_74 3m DRHLS-E_LE2CO4ALSEN 248711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 492408 44,80 74.00 -29.18 32.84 32.60 12,53 33.67 .92 - -- PEAK 1 492408 45.22 74.00 -28.78 33.24 32.60 12.53 33.67 .52 - -- PEAK
2 736.08 54.69 74.00 -19.31 38.38 37.13 15.48 36.71 0.49 lee 54 PEAC 1 7386.08 56.34 74.00 -17.66 39.95 37.13 15.48 36.71 0.49 lee 36 PEAK
3 736.08 49.65 54.08 -4.35 33.26 37.13 15.48 36.71 0.49  lee 54 Average 3 7386.08 56.61 54.08 -3.39 34.22 37.13 15.48 36.71 0.49  1e@ 36 Average
TEL : 886-3-327-0868 Page Number : C18 of C131

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Vertical
: HLMW&M'H’ : HLMIWBIIWIH)
1225 1225
015 5
00 00
10.8G AVG 54 AVG 54
515 515
~18G R RS ey i e T o I
350 350
Av
9 115 115
10800 1240, 13680, 15120, 16560, 18000 10800 12040, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIZ-HY Site @ GICHIZHY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number : C19 of C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No.

: FR4N0919C

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 ~_ 105
75 875
PEAK_BE 74, PEAK_74
0.0 70.0
\M./""' 1
5 bt - 5 Lo " Aty R .
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CB4AIBEN 240711 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245514 55.72 74.60 -18.28 42.83 26.70 8.8l 32.65 10.03 200 234 PEAK 1 2467.00 109.67 ------ ------ 9.31 26.68 8.77 32.64 10.03 200 234 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 \’ 75
0.0 70.0
AVG_BE 54 AVG_54
52, 52,
\\ - ,.,_,J L_.dm_mw——m—w
30 30 T
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CO4A1BEN_248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245484 49.51 54.60 -4.49 36.62 26,79 8.81 32.65 10.83 200 234 AVERAGE 1 2467.00 165.99 ------ ------ 93.23 26,68 8.77 32.64 10.83 200 234 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C20 of C131

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N0919C

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
PEAK_BE 74, PEAK_74
0.0 70.0
52 WMW TR 5! el L :
N . "
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CA4A1BEN_248711 VERTICAL Condition: PEAK_74 3m DRHIB-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 243488 57.30 74.00 -16.70 44.41 2670 8.8l 32.65 10.83 160 290 PEAK 1 2467.00 110.87 ------ ------ 98.11 26.68 8.77 32.64 10.03 180 290 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 ~_ 105
75 875
0.0 70.0
\/—’ AVG_BE 54 AVG_54
’ ) =
k) i 4 ————
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALBEN 240711 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 243484 51.52 54.80 -2.48 38.63 26,79 8.81 32.65 10.83 160 290 AVERAGE 1 2467.00 167.77 ------ ------ 95.01 26,68 8.77 32.64 10.83 180 29 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C210of C131




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919C

Pol. Horizontal Vertical
g Level (dBuVim) g Level (dBuVim)
1225 1225
1050 1050
815 815
PEAK_74) PEAK_74]
700 700!
AVG_ % NG @
it !
2 : [pSEms (meey . 52 JURG | PR o e
|tk Tt I i
350 350
Peak 175 175
Avg 3000 6000. 9000 1 15000. 18000 3000 6000. 9000 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK_74 3m DRH18-E_LE2C@4ALBEN 248711 HORIZONTAL Condition: PEAK_74 3m DRH1S-E_LE2C@4ALBEN 248711 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg
1 4934.00 48.32 74.00 -25.68 36.29 32,64 12,54 33.67 ©@.52 488 299 PEAK 1 493408 43.84 74.08 -25.16 36.81 32.64 12.54 33.67 .52 180 333 Peak
2 493400 42,74 S4.00 -11.26 30.71 32,64 12.54 33.67 @.52 180 338 Average 2 493400 43.43 54.08 -18.57 3140 32.64 12.54 33.67 @.52 180 338 Average
3 7401.00 55.77 74.00 -18.23 39.40 37.10 15.50 36.73 0.50 100 54 PEAK 3 7401.00 56.70 74.00 -17.30 48.33 37.19 15.50 36.73 @.50 121 228 PEAK
4 740100 58.01 54.80 -3.09 33.64 37.10 15.50 36.73 0.50 100 54 Average 4 743108 58.99 54.88 -3.01 34.62 37.18 15.50 36.73 8.5 121 228 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C22 of C131




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Vertical
: HLMW&M'H’ : HLMIWBIIWIH)
1225 1225
015 5
00 00
10.8G AVG 54 AVG 54
515 515
~18G NI ER et p EA P e I
350 350
Av
9 115 115
10800 1240, 13680, 15120, 16560, 18000 10800 12040, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIZ-HY Site @ GICHIZHY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C23 0f C131

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No.

: FR4N0919C

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
10! /”"m‘“\\ 10!
75 875
PEAK_BE 74, PEAK_74
0.0 \\ 70.0
52 Rl P 52 P m— tn b
s
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4ALBEN_248711 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CB4AIBEN 240711 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245495 5483 74.00 -19.17 41.94 2670 8.81 32.65 10.83 200 234 PEAK 1 2472.00 165.48 ------ ------ 92.69 26.62 8.78 32.64 10.03 200 234 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
_.-qfh.__x_\\
o5 el o5
0.0 70.0
2 AVG_BE 54 AVG_54
L.
= e
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CO4A1BEN_248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245476 45.96 54.80 -5.84 36.07 26,79 8.81 32.65 10.83 200 234 AVERAGE 1 2472.00 162,14 ------ ------ 89.35 26,62 B8.78 32.64 10.83 200 234 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C24 of C131

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N0919C

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 - 105
75 875
PEAK_BE 74, PEAK_74
0.0 70.0
[, "
5 e * 5z . o i a8
e
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CA4A1BEN_248711 VERTICAL Condition: PEAK_74 3m DRHIB-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248491 56.61 74.00 -17.39 43.72 26,79 8.8l 32.65 10.83 180 283 PEAK 1 2472.00 168.19 ------ ------ 95.40 26.62 8.78 32.64 10.03 180 283 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 :
f"'_'_\/—""-x\‘
75 875
0.0 70.0
0. AVG_BE 54 AVG_54
L.
\/““—‘\ L] N ]
30 30 s
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALBEN 240711 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245495 51.23 54.80 -2.77 38.34 26,79 8.8 32.65 10.83 160 283 AVERAGE 1 2472.00 165.18 ------ ------ 92,31 26.62 8.78 32.64 10.83 180 283 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C250f C131



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919C

Pol. Horizontal Vertical
g Level (dBuVim) g Level (dBuVim)
1225 1225
1050 1050
815 815
PEAK_74) PEAK_74]
700 700!
3 AVG, ING_54)
i R S 2 e e
WWW i i
350 350
Peak 175 175
Avg 3000 6000. 9000 1 15000. 18000 3000 6000. 9000 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK_74 3m DRH18-E_LE2C@4ALBEN 248711 HORIZONTAL Condition: PEAK_74 3m DRH1S-E_LE2C@4ALBEN 248711 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg
1 494400 48.97 74.00 -25.83 36.89 32,68 12,55 33.67 @.52 488 382 PEAK 1 494400 50.03 74.00 -23.97 37.95 32,68 12,55 33.67 @.52 188 336 PEAK
2 494400 45.80 S4.00 -9.80 32,92 32,68 12.55 33.67 @.52 400 302 Average 2 494400 46.26 5408 -7.74 34.18 32,68 12.55 33.67 @.52 180 336 Average
3 7416.00 53.81 74.00 -20.19 37.33 37.16 15.52 36.75 0.50 100 54 PEAK 3 7416.00 55.09 74.00 -18.91 38.66 37.16 15.52 36.75 @.50 1I5 35 PEAK
4 7416.00 47.45 5480 -6.55 31.82 37.16 15.52 36.75 0.50 100 54 Average 4 7416.00 48.95 54.88 -5.85 32.52 37.16 15.52 36.75 @.58 1I5 35 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C26 of C131



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Vertical
: 4£‘|L|wel(|m||\|mn) : 4elluwel(dﬂll\lhn)
1225 1225
18 15
100 00
10.8G AG_54 AVG_54
525 525
~18G PR sy g e e e e Rmat el
350 350
Av
9 115 115
10800 1240, 13680, 15120, 16560, 18000 10800 12040, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIZ-HY Site @ GICHIZHY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C27 of C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal

Fundamental

. Level (dBuVim) 1 oLevel [BuVim)

; 75|
/ \ PEAK 74
700

g o Vo 52 N ARt |
s
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4A18EN_248711 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CB4AIBEN 240711 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.43 54.93 74.00 -19.87 42.15 2671 8.63 32.59 10.83 128 316 PEAK 1 2412.00 168.88 ------ ------ 95.10 26.88 8.67 32.60 10.03 128 316 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

=
=

75

[

o ! ", VG54

L.
PRI,
I
30 30 T
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CO4A1BEN_248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.43 48.73 54.80 -5.27 35.95 26.71 8.63 32.59 10.83 128 316 AVERAGE 1 2412.00 165.21 ------ ------ 92.23 26.88 8.67 32.60 10.83 128 316 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C28 of C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Vertical

Fundamental

. Level (dBuVim) 1 oLevel [BuVim)

; 75|
/ \ PEAK 74
700

W 70.0

52. hy Ak didda iy Bt . R
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CA4A18EN_248711 VERTICAL Condition: PEAK_74 3m DRHIB-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.56 53.08 74.60 -20.92 40.31 26.79 8.63 32.59 10.83 200 281 PEAK 1 2412.00 164,67 ------ ------ 91.09 26.88 8.67 32.60 10.03 200 281 PEAK

. Level (dBuVim)

4o Level (dBuVim)
1225 1225
105 105 1
75 875
0.0 / \ 70.0
o AVG_54
Rl L.
- I e ——
30 30 ]
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALBEN 240711 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2389.43 46,12 54,00 -7.88 33.34 26.71 8.63 32,59 10.83 200 281 AVERAGE 1 2412.00 101.00 ------ ------ 88.00 26,99 B8.67 32.60 10.03 200 281 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C29 of C131

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919C

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
PEAK 74 PEAK_74
700, 700
- AVG 54 " AVG 54
525 R 525 T T
Www WAL”V"’"
4 30
Peak 15 115
AVQ 3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK_74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK_74 3m DRHLB-E_LE2CO4ALSEN 248711 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 482408 50.53 74.00 -23.47 38.87 32.40 12.44 33.67 0.49  lee 1 PEAK 1 482408 50.95 74.00 -23.65 39.29 32.40 12.44 33.67 .49 182 153 PEAK

2 4B24.08 46.34 54.08 -7.66 34.68 32.40 12.44 33.67 0.49 lew 1 Average

3 7236.08 51.84 ------ ------ 34.85 36,98 15.32 36.49 0.3

-- Peak

1 482408 46.91 54.08 -7.89 35.25 32.40 12.44 33.67 0.49 182 153 Average

3 7236.08 52.76

............ 36.62 36.94

15,31 36.48 0.3 - - Peak

Remark: The unwanted signal 7236.000MHz -~ 7236.000MHz can be ignored since it falls within the
non-restricted band and meet the requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C300of C131




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Vertical
: HLMW&M'H’ : HLMIWBIIWIH)
1225 1225
015 5
00 00
10.8G AVG 54 AVG 54
515 515
~18G (R B e —"] [ B ]
350 350
Av
9 115 115
10800 1240, 13680, 15120, 16560, 18000 10800 12040, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (WHz)
Site @ GICHIZ-HY Site @ GICHIZHY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number : C31lof C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
/ PEAK 74

0.0 70.0

5 [ T, T A " > 2. . e A

s i b
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4ALBEN_248711 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CB4AIBEN 240711 HORTZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VBI:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2385.57 50.22 74.60 -23.78 37.41 26.74 8.6 32.58 10.83 285 322 PEAK 1 2437.00 167.20 ------ ------ 94.41 26.66 8.72 32.62 10.03 285 322 PEAK

. Level (dBuVim)

4o Level (dBuVim)
1225 1225
15 15 !
75 875
0.0 / 70.0
X AVG_54
Rl L.
1 I |
o el . T T A B
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CO4A1BEN_248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.87 39.29 54.60 -14.71 26.51 26.71 8.63 32.59 10.83 285 322 AVERAGE 1 2437.00 184,12 ------ ------ 91.33 26.66 8.72 32.62 10.83 285 322 AVERAGE
TEL : 886-3-327-0868 Page Number : C32 0of C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105
75
PEAK_BE 74
0.0
5. st hcr . YO
3,
17!
Peak Blank
1437 2406 4622 24748 21874 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 245463 50.80 74.00 -23.20 37.91 26.7% 8.8 32.65 10.83 285 322 PEAK
o Level {dBuVim)
1225
105
WF/\
0.0 \
\ AVG_BE 54
52,
1
350
17!
Avg Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 248431 39.59 54.60 -14.41 26.78 26.79 8.81 32.65 10.83 285 322 AVERAGE
TEL : 886-3-327-0868 Page Number : C330f C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N0919C

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 :
75 875
/ PEAK 74
0.0 / 70.0
Y T g — - : s
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CA4A1BEN_248711 VERTICAL Condition: PEAK_74 3m DRHIB-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 235572 50.82 74.60 -23.18 37.82 26.96 8.57 32.56 10.83 200 282 PEAK 1 2437.00 165.52 ------ ------ 92,71 26.68 8.72 32.62 10.03 200 282 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
75 875
0.0 / 70.0
/ AVG_54
Rl L.
. ! N N I P S B T
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALBEN 240711 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2369.82 39.22 54.60 -14.78 26.17 2700 8.59 31.57 10.83 200 282 AVERAGE 1 2437.00 162,38 ------ ------ 89.57 26.68 B8.72 32.62 10.83 200 282 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C34 of C131



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Vertical

Fundamental

. Level (dBuVim)

75
\ PEAK_BE 74
1

A " " I .

Peak

Blank

1431 24405 24622 26748 21874 2500
Frequency (MHz)

Site © B3CH22-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CA4AIBEN 248711 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249471 50.48 74.80 -23.52 37.58 26.70 ©8.83 32.66 10.83 200 282 PEAK

. Level (dBuVim)

WF/’\’

\ AVG_BE_54
52!

350

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CA4A1BEN 24711 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2455.45 39.50 54.60 -14.50 26.61 26.79 8.81 32.65 10.83 200 282 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C350f C131
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919C

Pol. Horizontal Vertical
1 ML&V&I{HBIIVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
3 s 54 3 N VG 54
525 S 525 =
By S e o L i
RS I W"”W "
350 350
Peak 175 175
AVg 3000 6000. 000. 12000 15000. 18000 3000 6000, 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK_74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK_74 3m DRHLB-E_LE2CO4ALSEN 248711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuwy dB/fm B B dB m deg
1 4874.08 48.30 74.00 -25.7@ 36.53 32.45 12.49 33.67 @.50 1ée 2 Peak 1 4374.00 51.04 74.80 -22.96 39.27 32.45 12,49 33.67 0.5 180 159 Peak
2 4B74.08 43.58 54.00 -10.42 31.B1 32.45 12.49 33.67 0.50  lee 2 Average 1 4B74.08 46.17 54.08 -7.73 34.50 32.45 12.49 33.67 .50 le@ 159 Average
3 731008 5473 74.00 -19.27 38.29 37.28 15.40 36.59 .43 lee 25 PEAK 3 73IL.00 56.34 7400 -17.66 39.90 37.20 15.40 36,50 @.43 230 344 Peak
4 731100 49.14 54.00 -4.86 32.78 37.20 15.40 36.59 .43 188 25 Average 4 731100 50.95 54.08 -3.65 34.51 37.20 15.40 36.59 .43 230 344 Average
TEL : 886-3-327-0868 Page Number 1 C36 of C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Vertical
: HLMW&M'H’ : HLMIWBIIWIH)
1225 1225
015 5
00 00
10.8G AVG 54 AVG 54
515 515
~18G R S ot i —="] e ]
350 350
Av
9 115 115
10800 1240, 13680, 15120, 16560, 18000 10800 12040, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIZ-HY Site @ GICHIZHY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C37 of C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No.

: FR4N0919C

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
PEAK_BE 74, PEAK_74
0.0 70.0
\P\-f—"’\v‘\’\\ 4
52! = v " 52! y o
+ N il byt .
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CB4AIBEN 240711 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245442 55.11 74.00 -18.89 42.22 2679 8.8l 32.65 10.83 180 313 PEAK 1 2462.00 109.42 ------ ------ 96.66 26.68 .76 32.63 10.03 188 313 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
0.0 70.0
e AVG_BE 54 AVG_54
52, 52,
T ot
k) i 4 =S
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CO4A1BEN_248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 243461 45.70 54.80 -5.30 35.81 26,79 8.81 32.65 10.83 160 313 AVERAGE 1 2462.00 106.32 ------ ------ 93.56 26.68 8.76 32.63 10.83 180 313 AVERAGE
TEL : 886-3-327-0868 Page Number : C38 of C131

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N0919C

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
1059 105
75 875
PEAK_BE 74, PEAK_74
0.0 70.0
W’\r\ 1
i et e R n 52 by ’
Lo o PVR— T
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CA4A1BEN_248711 VERTICAL Condition: PEAK_74 3m DRHIB-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 243461 55.30 74.00 -18.70 42.41 2679 8.8l 32.65 10.83 289 291 PEAK 1 2462.00 167.38 ------ ------ 94.54 26,68 8.76 32.63 10.03 209 291 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
P
75 875
0.0 70.0
At AVG BE 54 AG_54
52, 52,
] R [ B
3, 3
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALBEN 240711 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 243461 45.79 54.80 -5.21 35.98 26,79 8.81 32.65 10.83 209 291 AVERAGE 1 2462.00 164,33 ------ ------ 91.57 26.68 8.77 32.64 10.83 289 291 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919C

Pol. Horizontal Vertical
1 ML&\'&I{IIB!IVJIH) 1 MLevel{dBuVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
AVG 54 AVG_54)
e, s
55 ! pp— e gt e A 525 1 i TR
I P
3540 30
Peak 175 175
AVg 3000 6000, 000. 12000 15000, 18000 3000 6000. 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK_74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK_74 3m DRHLB-E_LE2CO4ALSEN 248711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 492408 47.10 74.00 -26.99 35.12 32.60 12.53 33.67 .52 - -- PEAK 1 492408 45.47 74.08 -28.53 33.49 32.60 12.53 33.67 .92 - -- PEAK
2 736.08 49.97 74.00 -24.63 33.%8 37.13 15.48 36.71 0.49  lee 19 PEAK 1 7386.08 55.94 74.0@ -18.86 39.55 37.13 15.48 36.71 0.49 240 342 PEAK
3 736.08 45.26 54.08 -8.74 28.87 37.13 15.48 36.71 0.49  le@ 19 Average 3 7386.08 50.80 54.08 -3.14 34.47 37.13 15.48 36.71 0.49 240 342 Average
TEL : 886-3-327-0868 Page Number 1 C40 of C131

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
: 4£‘|L|wel(|m||\|mn) : 4elluwel(dﬂll\lhn)
1225 1225
18 15
100 00
10.8G AG_54 AVG_54
525 525
~18G I manal IRy rar"]
350 350
Av
9 115 115
10800 1240, 13680, 15120, 16560, 18000 10800 12040, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIZ-HY Site @ GICHIZHY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C41 of C131

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :

FR4N0919C

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 ) 105
" \\\\
75 875
PEAK_BE 74, PEAK 74
0.0 70.0
" AN o
| - . dmpunhur bl N
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CB4AIBEN 240711 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.66 55.33 74.00 -18.67 42.45 26.70 8.80 32.65 10.83 121 223 PEAK 1 2467.00 106.75 ------ ------ 93.99 26.68 8.77 32.64 10.03 121 223 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
/"“'\/‘x\
75 875
0.0 70.0
AVG_BE 54 AVG_54
52, i 52,
I NI
30 30 e
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CO4A1BEN_248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248438 48.59 54.80 -5.41 35.78 26,79 8.81 32.65 10.83 121 223 AVERAGE 1 2467.00 163.64 ------ ------ 99.88 26.68 8.77 32.64 10.83 121 223 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N0919C

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
05— ~_ 105
75 875
PEAK_BE 74, PEAK 74
0.0 70.0
e il " A i -
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CA4A1BEN_248711 VERTICAL Condition: PEAK_74 3m DRHIB-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.85 55.01 74.60 -18.99 42.12 2679 8.8l 32.65 10.83 244 292 PEAK 1 2467.00 167.25 ------ ------ 94.49 26,68 8.77 32.64 10.03 244 292 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
15 15 !
/f\/ﬁ._.,_\
75 875
0.0 70.0
AVG_BE 54 AVG_54
52, f 52,
i I A
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALBEN 240711 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245442 45.41 54.80 -5.59 35.52 26,79 8.81 32.65 10.83 244 292 AVERAGE 1 2467.00 164,13 ------ ------ 91.37 26.68 8.77 32.64 10.83 244 292 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C43 of C131



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919C

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{danm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
AVG 4] sl A6 4]
525 [ o L 525 T (SR S
T e LT i
350 350
Peak 175 175
AVg 3000 6000. 9000. 12000 15000, 18000 3000 6000, 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK_74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK_74 3m DRHLB-E_LE2CO4ALSEN 248711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 493408 4598 74.00 -28.82 33.95 32.64 12.54 33.67 .92 - -- PEAK 1 493408 46.74 74.00 -27.26 34.71 32.64 12.54 33.67 .52 - -- PEAK
2 74pl.08 53.17 74.00 -20.83 36.88 37.18 15.50 36.73 .50 185 28 PEAK 1 7481.08 55.58 74.0@ -18.42 39.21 37.18 15.50 36.73 .50 228 340 PEAK
3 740108 47.54 54.08 -6.46 31.17 37.10 15.50 36.73 .50 185 20 Average 3 740l.08 56.89 S54.08 -3.20 34.43 37.10 15.50 36.73 .50 228 340 Average
TEL : 886-3-327-0868 : C44 of C131

FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Vertical
: HLMW&M'H’ : HLMIWBIIWIH)
1225 1225
015 5
00 00
10.8G AVG 54 AVG 54
515 515
~18G It ] e I
350 350
Av
9 115 115
10800 1240, 13680, 15120, 16560, 18000 10800 12040, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIZ-HY Site @ GICHIZHY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C45 of C131

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919C

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
10! R 10!
/_’_/‘ H"\\‘\
75 875
PEAK_BE 74, PEAK_74
0.0 70.0
1
52. - 52. i dbArab, Mg T g i
-
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CA4ALBEN_248711 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CB4AIBEN 240711 HORTZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248571 56.56 74.60 -17.44 43.67 26.79 8.8 32.65 10.83 155 332 PEAK 1 2472.00 165.88 ------ ------ 93.01 26.62 8.78 32.64 10.03 155 332 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
\/d-r\/a--;\
75 875
0.0 70.0
2 AVG_BE 54 AVG_54
— L.
™ | —
k) 4 e T
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CO4A1BEN_248711 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2456.47 50.78 54.60 -3.30 37.81 26.79 8.8 32.65 10.83 155 332 AUERAGE 1 2472.00 102,67 ------ ------ 89.85 26.62 B8.78 32.64 10.83 155 332 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C46 of C131
FAX : 886-3-327-0855
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